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Certificate No. : F460202-B

CERTIFICATE OF COMPLIANCE

for

47 CFR Part 15 Subpart C

Equipment : GAMECUBE 2.4G Wireless Controller

Trade Name : Hip Gear

Model No. : LM610
FCC ID. : RNIC348610-D
Filing Type : Certification

Applicant : Esel International Co. Ltd.
Rm 15-17, 5/F, Cardinal Ind, Bldg. No. 17 On Lok Mun St.,
Fanling, N.T., Hong Kong

| HEREBY CcEeRTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures given in

ANSI C63.4 - 2001 and the equipment under test was passed all test items required in FCC Part 15 subpart C,
relative to the equipment under test. Testing was carried out on June 15, 2004 at SPORTON International
Inc. LAB.

4l

A/'_—\/ v /D é'
oA~ AR >3 %ﬂ)%
Daniel Lee
Manager

SPORTON International Inc.
6F, No.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.
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FCC TEST REPORT Report No. : F460202-B

1. General Description of Equipment under Test

1.1. Applicant

Esel International Co. Ltd.
Rm 15-17, 5/F, Cardinal Ind, Bldg. No. 17 On Lok Mun St., Fanling, N.T., Hong Kong

1.2. Manufacturer

Eastern Sources Electronics Manufacturer
Daji Industrial Zone, Hengshan District, Shipai Town, Dongguan City, Guangdong, China

1.3. Basic Description of Equipment under Test

Equipment : GAMECUBE 2.4G Wireless Controller
Trade Name : Hip Gear

Model No. : LM610

FCCID : RNIC348610-D

Power Supply Type :DC 6V

SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No. :2 of 95
FAX : 886-2-2696-2255 Issued Date :June 18, 2004
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1.4. Feature of Equipment under Test

Product Feature & Specification
1. Type of Modulation GFSK
2. Frequency Band 2.400GHz ~ 2.4835GHz
3. Carrier Frequency of each channel 2402MHz+n*MHz, n=0 ~ 79
4. Bandwidth of each channel 1MHz
5.  Maximum Output Power to Antenna 4.82 dBm
6. IF & L.O.frequency N/A
7. Type of Antenna Connector On Board Antenna
8. Antenna Type PCB antenna
9. Antenna Gain -3 dBi
10. Function Type Transmitter [Transceiver V
11. Power Rating (DC/AC , Voltage) Host: DC 5V/3.5 V, Device: DC 4.4~6.0 V
12. Temperature Range (Operating) 0°C to + 50°C

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255

FCC ID. :RNIC348610-D
Page No. :30f 95
Issued Date :June 18, 2004
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2. Test Configuration of Equipment under Test

2.1. Test Manner

a. The EUT has been associated with peripherals pursuant to ANSI C63.4-2001 and configuration
operated in a manner, which tended to maximize its emission characteristics in a typical application.
The complete test system included JVC TV EUT for EMI test.

The following test modes were tested for conduction test:
Mode 1: Operating
d. The following test modes were tested for radiation test:
Mode 1: Device TX 2402 (CHOO0)
Mode 2: Device TX 2441 (CH39)
Mode 3: Device TX 2480 (CH78)
Frequency range investigated: conduction 150 KHz to 30 MHz, radiation 30 MHz to 25000MHz.

o

2.2. Description of Test System

ltem Asset Model Name Power Cord S/N

1. TV (JVC) TM-1700PN N/A SP0020
SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No. :4 of 95
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2.3. Connection Diagram of Test System

N

N

Adaptor

Came Cube

EUT

EUT

SPORTON International Inc.
TEL : 886-2-2696-2468
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3. Operation of Equipment under Test

The EUT is in Firmware controlled by Device (Controller).
There is no other test software in the testing.

SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No. 16 of 95
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FCC TEST REPORT Report No. : F460202-B
4. General Information of Test
Test Site Location : No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,

41.

4.2,

43.

44,

4.5.

Kwei-Shan Hsiag, Tao Yuan Hsien, Taiwan, R.O.C.

TEL : 886-3-327-3456
FAX : 886-3-318-0055
Test Site No :  COO01-HY, 03CHO3-HY

Test Voltage

110V/60Hz

Standard for Methods of Measurement

ANSI C63.4-2001

Test in Compliance with

47 CFR Part 15 Subpart C

Frequency Range Investigated
Conduction: from 150 KHz to 30 MHz
Radiation: from 30 MHz to 25000MHz
Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. FCC ID.
TEL : 886-2-2696-2468 Page No.
FAX : 886-2-2696-2255 Issued Date

:RNIC348610-D
17 of 95
:June 18, 2004
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5. Report of Measurements and Examinations

5.1. List of Measurements and Examinations

FCC Rule Description of Test Result
15.247(a)(1) [Hopping Channel Bandwidth Pass
15.247(a)(1) |Hopping Channel Separation Pass

15.247(a)(1)(iii) [INumber of Hopping Frequency Used Pass

Dwell Time of Each Frequency within a 30 Second

15.247(a)(1)(iii) _ Pass
Period
15.247(b)(1) |Output Power Pass
15.247(c) |100KHz Bandwidth of Frequency Band Edges Pass
15.207 Conducted Emission Pass
15.209 Radiated Emission Pass
15.203
Antenna Requirement Pass
15.247(B)(4)
1.1307
RF Exposure Pass
2.1091
SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No.  :80f95
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5.2. Hopping Channel Separation
5.2.1. Measuring Instruments :

As described in chapter 8 of this test report.

5.2.2. Test Procedure :

1. The transmitter output was connected to the spectrum analyze directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 100kHz.

3. The Hopping Channel Separation is defined as the channel is separated with the next channel.

5.2.3. Test Setup Layout :

EUT Spectrum
Analyzer

5.2.4. Test Result : The spectrum analyzer plots are attached as below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Hopping Channel

Channel Frequency Separation Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 0.990 0.96 Mode 1
39 2441 1.010 0.97 Mode 2
78 2480 1.000 0.99 Mode 3

Remark: Limit is the greater one of 25kHz or the 20dB bandwidth of the hopping channel.

SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No. :90of 95
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5.2.5 Hopping Channel Separation
Mode 1: CHO00 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.3. Number of Hopping Frequency
5.3.1. Measuring Instruments :

As described in chapter 8 of this test report.

5.3.2. Test Procedure :

1. The transmitter output was connected to the spectrum analyze directly.
2. Set RBW of spectrum analyzer to 100kHz and VBW to 100kHz.
3. The number of hopping frequency used is defined as the device has the numbers of total channel.

5.3.3. Test Setup Layout :

EUT Spectrum
Analyzer
5.3.4. Test Result : See spectrum analyzer plots below
Temperature: 26°C
Relative Humidity: 53%
Number of Hopping Frequency Limits
(Channel) (Channel)
79 75
SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No.  :130f95
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5.3.5 Number of Hopping Frequency
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5.4 Hopping Channel Bandwidth
5.4.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.4.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
2. Set RBW of spectrum analyzer to 30kHz and VBW to 300kHz.

3. The Hopping Channel bandwidth is defined as the frequency range where the power is higher than

peak power minus 20dB.

5.4.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.4.4 Test Result : See spectrum analyzer plots below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Channel Frequency Hopping Channel Bandwidth Limits Plot
(MHz) (MHz) (MHz) Ref. No.
00 2402 0.960 1.0 Mode 1
39 2441 0.970 1.0 Mode 2
78 2480 0.990 1.0 Mode 3
SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No.  :150f95
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5.4.5 Hopping Channel Bandwidth
Mode 1: CHO0 (2402MHz)

+REW 20 kH=x Delta Z [Tl ]

+WEW 200 KH=x -0.04 dE
Raf la dEm FREE Z0 dE «3WI Z00 ma 950. 000000000 kHz
in Miszhka=| L [LLl

-lL7l 22 dEm
01 Z.23 dEm

I il a Zlaniniobon cue |H

B i

| Wy

Cenktex Z2.40Z2Z EH= F00 kH= /S Span 5 MH=x

SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No. 116 of 95
FAX : 886-2-2696-2255 Issued Date :June 18, 2004



FCC TEST REPORT Report No. : F460202-B

Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.5 Dwell Time of Each Frequency within a 30 Seconds Period
5.5.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.5.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer directly.
Set RBW of spectrum analyzer to 1MHz and VBW to 1MHz.
3. Set the center frequency on any frequency would be measured and set the frequency span to zero

span.

5.5.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.5.4 Test Result : See spectrum analyzer plots below

Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Channel Frequency Dwell Time Limits Plot
(MHz) (s) (s) Ref. No.
00 2402 0.0006 0.4 Mode 1
39 2441 0.0006 0.4 Mode 2
78 2480 0.00072 0.4 Mode 3
SPORTON International Inc. FCC ID. :RNIC348610-D
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5.5.5 Dwell Time of Each Frequency
Mode 1: CHO0 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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5.6 Output Power

5.6.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.6.2 Test Procedure :
1. The transmitter output was connected to the spectrum analyzer directly.

2. The center frequency of the spectrum analyzer was set to the fundamental frequency and set RBW to
3MHz and VBW to 3MHz.

5.6.3 Test Setup Layout :

EUT Spectrum
Analyzer

5.6.4 Test Result : See spectrum analyzer plots below
Test Mode: Mode 1~Mode 3
Temperature: 26°C
Relative Humidity: 53%

Channel Frequency Measured Output Power Limits Plot
(MHz) (dBm) (Watt/dBm ) Ref. No.
00 2402 4.82 1W/30 dBm Mode 1
39 2441 4.76 1W/30 dBm Mode 2
78 2480 4.26 1W/30 dBm Mode 3
SPORTON International Inc. FCC ID. :RNIC348610-D
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5.6.5 Output Power
Mode 1: CHO0 (2402MHz)
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Mode 2: CH39 (2441MHz)
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Mode 3: CH78 (2480MHz)
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~WEW 3 DbHzx 4.248 dEm
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5.7 100KHz Bandwidth of Frequency Band Edges

5.7.1 Measuring Instruments :

As described in chapter 8 of this test report.

5.7.2 Test Procedure :

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including
100 KHz bandwidth from band edge.

3. The band edges was measured and recorded.
5.7.3 Test Result :

Test Mode: Mode 1 and Mode 3
Temperature: 26°C
Relative Humidity: 53%

Test Result in lower band (Channel 00) : PASS

Test Result in higher band(Channel 78) : PASS
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5.7.4 Note on Band edge Emission

The band edge emission shows 30.54 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.390GHz).
The band edge emission shows 34.27 dB delta between carrier maximum power and local maximum emission in
the restricted band (2.4835GHz)

The emission of The maximum
) carrier power Frequency [field strength in|  Limit Margin | Remark
Channel | Polarity strength band edge Result
(dB ¢ Vim) (GHz) (dBpVim) |(dByV/im)| (dB)

H 75.38 2.39944 44 .84 74 -29.16 Peak Pass

00 H 68.24 2.39944 37.7 54 -16.3 Average | Pass
\Y 72.71 2.39944 4217 74 -31.83 Peak Pass

\ 65.25 2.39944 34.71 54 -19.29 | Average | Pass

H 80.46 2.4835 46.19 74 -27.81 Peak Pass

- H 72.46 2.4835 38.19 54 -15.81 | Average | Pass
\Y, 75.83 2.4835 41.56 74 -32.44 Peak Pass

\ 69.22 2.4835 34.95 54 -19.05 | Average | Pass

sk Remark: The data above can refer to radiated emission in section 5.9.
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5.7.5 Frequency Band Edge

Mode 1: CHO0 (2402 MHz)
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«WEW l00 kH=x -439.83 dEm

Refl 10 dEom FrRAEE Zo0 dE ~3WT 300 ona Z2.290000000 EH=

in Miazkae=| L [Tl

0L 2.77 dEm —271 22 dE
L n 2L 233500000 ZH ﬁ
MR H | 10
02 -16.22 dRom l

| -70

| -3 0

=-an

Cenkter Z_2%52d4d EH=x ld MH=x~ Span loo GHH=x
SPORTON International Inc. FCC ID. :RNIC348610-D
TEL : 886-2-2696-2468 Page No. 131 0f 95

FAX : 886-2-2696-2255 Issued Date :June 18, 2004



FCC TEST REPORT Report No. : F460202-B

Mode 3: CH78 (2480 MHz)
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5.8 Test of Conducted Emission

The device is powered by battery, thus conducted test is not necessary.
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5.9 Test of Radiated Emission

Radiated emissions from 30 MHz to 26.5 GHz were measured according to the methods defined in ANSI

C63.4-2001. The EUT was placed on a nonmetallic stand, 0.8 meter above the ground plane, as shown in

section 5.9.3. The interface cables and equipment positions were varied within limits of reasonable

applications to determine the positions producing maximum radiated emissions

5.9.1 Major Measuring Instruments

® Amplifier
RF Gain
Signal Input

® Amplifier
RF Gain
Signal Input

® Spectrum analyzer
Attenuation
Start Frequency
Stop Frequency
Resolution Bandwidth
Video Bandwidth

(MITEQ AFS44)
40 dB
100 MHz to 26.5 GHz

(HP 8447D)
30 dB
100 kHz to 1.3 GHz

(R&S FSP40)
10 dB

1 GHz

24 GHz

1 MHz

1 MHz

Signal Input 9 kHz to 40 GHz
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5.9.2 Test Procedures

1.

The EUT was placed on a rotatable table top 0.8 meter above ground.

2. The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength for both horizontal polarization and
vertical polarization of the antenna.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be repeated
one by one using the quasi-peak method and reported.
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5.9.3 Typical Test Setup Layout of Radiated Emission

?nna

Equipment under Test

[ ] .
7|V & Testdistance ——>

0.8 M

Ground Plane
y \

TurnTable

Receiver
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5.9.4 Test Result of Radiated Emission

Test Mode: Mode 1

Test Distance: 3m

Temperature: 26°C

Relative Humidity: 53%

Test Date: June 15, 2004

Emission level (dBuV/m) = 20 log Emission level (uV/m)

Corrected Reading: Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

I The test that passed at the minimum margin was marked by the frame in the following test record
B Spurious Emission

& Level {dBu¥/mj) Date: 2004-06-12 Time: 02:09:05
FCC CLASS-B
f -6dB
|
30
2 3

WWW“

-20

30 64, 98. 132. 166. 200
Frequency {(MHz)
Site c03CHO3-HY
Conditton ; FCC CLASS-B 3m BIC-9124--301 HORIZONTAL
EUT : 2.4G Hopping Host
Fower  : 120Vi60Hz
Iodel cLMA10
Ilemo :Device TX 24020 Hz (CH:00)
Ower Limit Bead Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos=s Pos
MH= dBuW/m dE dBuW/m dBEul’ dE dE dE CIL deg
1 46 150 le.2Z2 -z23.1% 40.00 32415 10.47 0.21 E2.01 Peak e =

Z 17.750 Z0.EE5 -E2.95 43.50 326.5% 11.1°9 .61l 27.84 Peak L -—=
3 19z.180 19.92 -E3.58 43.50 32.30 1l4.62 0.71 27.71 Peak e Rk

[}
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Level (dBuv/m)
&0

Date: 2004-06-12 Time: 02:51:44

FCC CLASS-B
H6dB
|1
1=
” | 2WMJWWWS
-20
200 360, 520, 660, B0, 1000
Frequency (MHz)
Site C03CHO3-HY
Condition : FOC CLASS-B 3m LOG-2111-221 HORIZONTAL
EUT : 2.4C Hopping Host
Power  : 120W/60Hz
Model cLMAalLD
Memo  : Device T 2402NMHz (CH:00)
Ower Limit Read Probe Cable Preamp Ant Table
Fregq Lewel Limit Line Lewel Factor Loss Factor Remark Po=s Pos
MH=z dBuW/m dE dBuW/m dBulf dE dE dE cm deqg
1 336_800 ES9.29% -16.71 46.00 40_52 1E5_1& 1.0% E7.48 Peak =i i
Z 437 800 E59.10 -1lg.5%0 45.00 3%.81 16.E5 1.33 E8.09 Peak e S
2 97z.800 20.0z2 —-z3.92 E4.00 324328 ZZ.0Z 1.8 E8.Z32 Peak e Sk
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o Level (dBuVim) Date: 2004-06-12 Time: 02:04:24
FCC CLASS-B
| -6dB
[
30

WMMWWM

30 64, 98. 132, 166. 200
Frequency {(MHz)
Site c03CHODZ-HY
Condition : FCC CLASS-B 3m BIC-9124--301 VERTICAL
EUT : 2.4G Hopping Host

Fower  : 120Wi60Hz
Iodel CLMALD
Memo  : Dewice T2 2402MHz (CH:00)

Ower Limit Bead Probe Cable Preamp int Table

Freq Lewel Limit Line Lewel Factor Loss Factor Remark Po= Pos=

MH= dBuW./m dE dBulW,m dBuly dB dB dB Ccm deg

1 46_ 60 ZZ.45 -17_85 40.00 33.80 10.40 0.26 Z8.01 Peak =i St

z 7l.140 18.41 -Z1.5% 40.00 27.03 5.95 0.39 27.98 Peak L S

2 194_390 15.10 -E8.40 43.50 Z7.32 1l4.87 0.8z 27.71 Peak o Sk
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s Level (dBu¥/m) Date: 2004-06-12 Time: 02:54:33
FCC CLASS-B.
L6dB
I EHEn
£
1 2 3

’ N TS I A R

=21 200 360, 520, 680, 840. 1000
Frequency (MHz)
Site C03CHOZ-HY
Condition  FCC CLARSS-B 3m LOG-2111-221 VERTICAL
EUT : 2.4 Hopping Host

Fower 120°%/60Hz
Iladel s LIALD
Memo Dewice T 2402MHz (CH:00)

Ower Limit F=zad Probe Cable Preanp nt  Table

Freq Lewel Limit Line Lewel Factor Los=s Factor PRemark Po= Fos

MH= dBuW./m dE dBuY/m AdBul dE dE dE CIm deg

‘ 1 445,600 30.96 -1&5. 04 46 00 41 . 4F 1644 1.3l Z82.Z21 Pesk imkias ===

ra

EOoo_o0oo0 20.35 -15.65 46 00 40.34 17.32E5 l.36 Z8.70 Peak L -
3 957.600 30.24 -15.76 46.00 34.9% Z1.320 1.59 Z8.24 Peak e Rk
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Ao Level {dBu¥/mj} Date: 2004-06-10 Time: 19:13:12
4 FCC CLASS-B
3 -6dB
FCC CLASS-B-AV
54
-6dB
W
i 1000 1400, 1800, 2200. 2600, 3000
Frequency (MHz)
Site C03CHOZ-HY
Condition  FCOC CLARS-B 3m HORMN-ANT-6221 HORIZONTAL
EUT : 2.4 Hopping Host
Power DC eV
Iladel s LIAL0
Memo Dewvice T 2402MHz (ch00)
Ower Limit F=zad Probe Cable Preanp nt  Table
Freq Lewel Limit Line Lewel Factor Los=s Factor PRemark Po= Fos
MH= dBuW./m dE dBuY/m AdBul dE dE dE CIm deg
1 £320_000 38, 8 -35.72 Y4.00 49 L& E2.14 1.7z 41.14 Peak lano 24
z 2390_000 E1.%6 -3z.04 E4.00 33.24 Z8_.14 1.72 41.14 Average 100 Q4
3 ¥ 2404_000 &2_Z24 79,48 Eg_18 1.73 41.15 Average 100 z45
4 ¥ z404_ 000 7TE5_38 86.62 £8_.18 1.73 41.15 Peak lano 45
E Z484_ 000 34,69 -32.31 TF4_.00 4568 EE5.39 1.8z 41.Z0 Peak lano a9z
=3 2484 000 zZ2. 08 -31.922 L4_.00 323.07 EB.39 l.82z2 41 20 Awverage 100 9z
Remark: The “X” represent a fundamental frequency.
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Level (dBuv/m) Date: 2004-06-10 Time: 20:37:56

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

54

1

MWW*WWWWW

0 3000 3400. 3500, 4200, 4600, 5000
Frequency (MHz)
Site S03CHOS-HY
Condition : FOC CLASS-B 3m HORM-ANT-6821 HORIZONTAL
EUT : 2.4G Hopping Host
Power DC &V
Model  : LMALD
Memo  : Dewvice TH 2402MHz (ch:00)
Ower Limit Bead Probe Cable Preamp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBuW/m dE dBuW/m dBulf dE dE dE cm deqg

J 4306000 43,20 -30.80 7400 45.93 33.:20 2.41 4Z.34 Peak e St
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Level (dBuv/m) Date: 2004-06-10 Time: 20:39:19

FCC CLASS-B
-6dB

FCC CLASS-B-AV
-6dB

54

HHMWWMWWMWM%WWW

0 5000 5400. 5500. 6200, 6600, 000
Frequency (MHz)
Site S03CHOS-HY
Condition : FOC CLASS-B 3m HORM-ANT-6821 HORIZONTAL
EUT : 2.4G Hopping Host
Power DC &V
Model  : LMALD
Memo  : Dewvice TH 2402MHz (ch:00)
Ower Limit Bead Probe Cable Preamp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBuW/m dE dBuW/m dBulf dE dE dE cm deqg

J 63053.000 43.74 -30.26 7400 45,47 34.60 2.97 43.30 Peak e St
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T Level {dBu¥/mj) Date: 2004-06-10 Time: 20:42:41

FCC CLASS-B
-6dB

FCC CLASS-B-AV
1 -6dB

MMMM

54

Tooo 7400, T&00. §200. §600. 9000
Frequency {(MHz)
Site c03CHO3-HY
Condition ; FCC CLASS-B 3m HOEMN-ANT-6821 HORIZONTAL
EUT : 2.4G Hopping Host
Power DC ey
Iodel cLMA10
Ilemo :Device TX 24020Hz {ch:00)
Ower Limit Bead Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos=s Pos
MH= dBuW/m dE dBuW/m dBEul’ dE dE dE CIL deg

A g22eZ_ 000 47,47 -Ze LE2 74,00 47 0L 28_1Z 2.32 41.028 Peak -—- -—-
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Level (dBuv/m) Date: 2004-06-10 Time: 20:45:03
FCC CLASS-B
-6dB
54 FCC CLASS-B-AV
i i 1 i ] ke -EdB
oL S e i 3 ) e
l]5.|l]l]l] 94400, 9500, 10200. 10600, 11000
Frequency (MHz)
Site S03CHOS-HY
Condition : FOC CLASS-B 3m HORM-ANT-6821 HORIZONTAL
EUT : 2.4G Hopping Host
Power DC &V
Idodel S LMA10
Memo  : Dewvice TH 2402MHz (ch:00)
Ower Limit Bead Probe Cable Preamp Ant. Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MH=z dBuW/m dE dBuW/m dBulf dE dE dE cm deqg
1l 101z4.000 45.40 -Z4.60 74.00 4E5.94 39,08 2.87 39.47 Peak Lt =
SPORTON International Inc. FCC ID. :RNIC348610-D

TEL : 886-2-2696-2468 Page No. 147 of 95
FAX : 886-2-2696-2255 Issued Date :June 18, 2004





